

## KRd療法

4週1コース

| 薬剤名      | 投与量                 | 投与ルート | 1コース      |     |     |     |      |      |      |      |      |         |
|----------|---------------------|-------|-----------|-----|-----|-----|------|------|------|------|------|---------|
|          |                     |       | 1日目       | 2日目 | 8日目 | 9日目 | 15日目 | 16日目 | 21日目 | 22日目 | 23日目 | 24～28日目 |
| カルフィルゾミド | 20mg/m <sup>2</sup> | 点滴静注  | ○         | ○   |     |     |      |      |      |      |      | 休薬      |
| カルフィルゾミド | 27mg/m <sup>2</sup> | 点滴静注  |           |     | ○   | ○   | ○    | ○    |      |      |      |         |
| *DEX     | 適宜                  | 内服    | ○         | (○) | ○   | (○) | ○    | (○)  |      | ○    | (○)  |         |
| レリドミド    | 5～25mg/日            | 内服    | ○(1～21日目) |     |     |     |      |      |      |      |      |         |

| 薬剤名      | 投与量                 | 投与ルート | 2～12コース目  |     |     |     |      |      |      |      |      |         |
|----------|---------------------|-------|-----------|-----|-----|-----|------|------|------|------|------|---------|
|          |                     |       | 1日目       | 2日目 | 8日目 | 9日目 | 15日目 | 16日目 | 21日目 | 22日目 | 23日目 | 24～28日目 |
| カルフィルゾミド | 27mg/m <sup>2</sup> | 点滴静注  | ○         | ○   | ○   | ○   | ○    | ○    |      |      |      | 休薬      |
| *DEX     | 適宜                  | 内服    | ○         | (○) | ○   | (○) | ○    | (○)  |      | ○    | (○)  |         |
| レリドミド    | 5～25mg/日            | 内服    | ○(1～21日目) |     |     |     |      |      |      |      |      |         |

| 薬剤名      | 投与量                 | 投与ルート | 13コース目以降  |     |     |     |      |      |      |      |      |         |
|----------|---------------------|-------|-----------|-----|-----|-----|------|------|------|------|------|---------|
|          |                     |       | 1日目       | 2日目 | 8日目 | 9日目 | 15日目 | 16日目 | 21日目 | 22日目 | 23日目 | 24～28日目 |
| カルフィルゾミド | 27mg/m <sup>2</sup> | 点滴静注  | ○         | ○   |     |     | ○    | ○    |      |      |      | 休薬      |
| *DEX     | 適宜                  | 内服    | ○         | (○) | ○   | (○) | ○    | (○)  |      | ○    | (○)  |         |
| レリドミド    | 5～25mg/日            | 内服    | ○(1～21日目) |     |     |     |      |      |      |      |      |         |

| 支持療法 | 投与経路 | 用途 |
|------|------|----|
| なし   |      |    |

\*DEXは患者の状態に応じて増減しています。